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1. General Information 

 

Applicant Fanstel Corporation, Taipei 

Applicant Address 
10F-10, No. 79, Sec. 1, Hsin Tai Wu Rd., Hsi-Chih, New Taipei City 

221 Taiwan 

Manufacturer Fanstel Corporation, Taipei 

Manufacturer Address 
10F-10, No. 79, Sec. 1, Hsin Tai Wu Rd., Hsi-Chih, New Taipei City 

221 Taiwan 

Test Site MRT Technology (Taiwan) Co., Ltd 

Test Site Address 
No. 38, Fuxing Second Rd., Guishan Dist., Taoyuan City 333, 

Taiwan (R.O.C) 

Test Device Serial No #1-1         Production  Pre-Production  Engineering 

 

 

Test Facility / Accreditations  

Measurements were performed at MRT Laboratory located in Fuxing Rd., Taoyuan, Taiwan 

( R.O.C ) 

MRT facility is a FCC registered (Reg. No. 291082) test facility with the site description report 

on file and is designated by the FCC as an Accredited Test Firm.  

 MRT facility is an IC registered (MRT Reg. No. 21723) test laboratory with the site 

description on file at Industry Canada. 

 MRT Lab is accredited to ISO 17025 by the Taiwan Accreditation Foundation (TAF Cert. No. 

3261) in EMC, Telecommunications and Radio testing for FCC (Designation Number: 

TW3261), Industry Taiwan, EU and TELEC Rules. 
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2. PRODUCT INFORMATION 

 

Note: 

1. Model Difference Description: 

BLE to LTE Gateways 

BLG840F LN60G840F BT840F, nRF9160, integrated GPS antenna 

BLG840X LN60G840X BT840X, nRF9160, integrated GPS antenna 

BLG40F LN60G40F BT40F, nRF9160, integrated GPS antenna 

BLG840E LN60G840E BT840E, nRF9160, integrated GPS antenna 

BLG840XE LN60G840XE BT840XE, nRF9160, integrated GPS antenna 

BLG40E LN60G40E BT40E, nRF9160, integrated GPS antenna 

BLE840F LN60E840F BT840F, nRF9160, external GPS antenna (not included) 

BLE840X LN60E840X BT840X, nRF9160, external GPS antenna (not included) 

BLE40F LN60E40F BT40F, nRF9160, external GPS antenna (not included) 

BLE840E LN60E840E BT840E, nRF9160, GPS not supported 

BLE840XE LN60E840XE BT840XE, nRF9160, GPS not supported 

BLE40E LN60E40E BT40E, nRF9160, GPS not supported 

2. The test was performed base on BLG840F. 

Product Name BLG840F/X BLE/802.15.4 to LTE Gateways 

Trademark Fanstel 

Model No. 

BLG840F, BLG840X, BLG40F, BLG840E, BLG840XE, BLG40E, 

BLE840F, BLE840X, BLE40F, BLE840E, BLE840XE, BLE40E, 

LN60G840F, LN60G840X, LN60G40F, LN60G840E, LN60G840XE, 

LN60G40E, LN60E840F, LN60E840X, LN60E40F, LN60E840E, 

LN60E840XE, LN60E40E 

Hardware Version BT840XE-V5 

Firmware Version N/A 

IMEI 351358811087078 

4G NB-IoT Operation Band (s) Band1,3,8,20,28 

Power Adapter 

Brand: GAT 

Model No: GA-0502000V 

Input: AC 100-240V~ 50/60Hz 0.6A 

Output: DC 5.0V, 2000mA 
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2.1. Product Specification Subjective to this Report 

 

Note: For other features of this EUT, test report will be issued separately. 

 

2.2. Standards Applicable for Testing 

The EUT complies with the requirements of EN 301 908-1 V13.1.1 (2019-11). 

 

NB-IoT Specification 

FDD TX Frequency Range 

Band 1: 1920MHz–1980MHz 

Band 3: 1710MHz–1785MHz 

Band 8: 880MHz–915MHz 

Band 20: 832MHz–862MHz 

Band 28: 703MHz–748MHz 

FDD RX Frequency Range 

Band 1: 2110MHz–2170MHz 

Band 3: 1805MHz–1880MHz 

Band 8: 925MHz–960MHz 

Band 20: 791MHz–821MHz 

Band 28: 758MHz–803MHz 

Antenna Type Dipole Antenna 

Antenna Gain 

Band 1: 1.83dBi, Band 3: 0.41dBi, Band 8: 0.94dBi 

Band 20: 1.85dBi, Band 28: 1.61dBi  

Type of Modulation NB-IoT: BPSK, QPSK 

Category Category 1 
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3. Test Summary 

 

Specification EN 301 908 - 1 Result 

4.2.2 Radiated emissions (UE) Pass 

4.2.4 Control and monitoring functions (UE) Pass 

4.2.2 Radiated emissions (BS and repeater) Not applicable  

 

Note: Determining compliance is based on the test results met the regulation limits or requirements 

declared by clients, and the test results don't take into account the value of measurement uncertainty. 
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4. Measurement Uncertainty 

 

Where relevant, the following measurement uncertainty levels have been estimated for tests 

performed on the apparatus: 

 

 

For the test methods, according to the present document, the measurement uncertainty figures shall 

be calculated and shall correspond to an expansion factor (coverage factor) k = 1,96 (which provides 

a confidence level of 95 % in the case where the distributions characterizing the actual measurement 

uncertainties are normal (Gaussian)). Principles for the calculation of measurement uncertainty are 

contained in TR 100 028 , in particular in annex D of the TR 100 028-2.. 

Parameter Uncertainty 

Effective radiated RF power between 30 MHz and 180 MHz 6 dB 

Effective radiated RF power between 180 MHz and 12,75 GHz 3 dB 
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5. List of Measuring Instrument 

 

Radiated – AC1 

Instrument Manufacturer Type No. Asset No. interval Cal. Date 

Broadband TRILOG 

Antenna 
SCHWARZBECK VULB 9162 MRTTWA00001 1 year 2022/10/04 

EMI Test Receiver R&S ESR3 MRTTWA00009 1 year 2023/03/09 

Acitve Loop Antenna Schwarzbeck FMZB 1519B MRTTWA00002 1 year 2023/05/24 

Broadband Horn 

antenna 
SCHWARZBECK BBHA 9120D MRTTWA00003 1 year 2023/03/30 

Breitband 

Hornantenna 
Schwarzbeck BBHA 9170 MRTTWA00004 1 year 2023/03/29 

Broadband Amplifier Schwarzbeck BBV 9721 MRTTWA00006 1 year 2023/03/30 

Broadband 

Preamplifier 
SCHWARZBECK BBV 9718 MRTTWA00005 1 year 2023/03/30 

Cable HUBERSUHNER SF106 MRTTWE00010 1 year 2023/06/14 

 

Conducted – SR5 

Instrument Manufacturer Type No. Asset No. interval Cal. Date 

EXA Signal Analyzer Keysight N9010A MRTTWA00012 1 year 2022/10/18 

EXA Signal Analyzer Keysight N9010B MRTTWA00074 1 year 2023/7/19 

Communication Tester R&S CMW 500 MRTTWA00084 1 year 2022/10/18 

 

Test Tool 

Software Manufacturer Version 

e3 Audix 9.160520a 

EMI Quietek V3 
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6. Radiated emissions (UE) 

6.1. Limits 

The frequency boundary and reference bandwidths for the detailed transitions of the limits between 

the requirements for out-of-band emissions and spurious emissions are based on Recommendations 

ITU-R SM.329-12 and SM.1539-1. 

 

The requirements shown in below table are only applicable for frequencies in the spurious domain. 

Frequency 

Minimum requirement 

(e.r.p.)/ 

reference bandwidth 

idle mode 

Minimum requirement 

(e.r.p.)/ 

reference bandwidth 

traffic mode 

Applicability 

30 MHz < f < 1 000 MHz -57 dBm/100 kHz -36 dBm/100 kHz All 

1 GHz < f < 12,75 GHz -47 dBm/1 MHz -30 dBm/1 MHz All 

fc - 2,5 × 5 MHz < f < fc+ 2,5 × 5 

MHz 
-- Not defined 

UTRA FDD,UTRA TDD,  

3,84 Mbps option,cdma2000, 

spreading rate 3 

fc - 2,5 × BW Channel MHz < f < 

fc +2,5 × BW Channel MHz 
-- Not defined 

E-UTRA FDD, E-UTRA TDD, 

Mobile WiMAXTM 

fc - 2,5 × 10 MHz < f < fc1 + 2,5 

×10 MHz 
-- Not defined UTRA TDD, 7,68 Mcps option 

fc - 4 MHz < f < fc + 4 MHz  Not defined 
UTRA TDD, 1,28 Mcps option 

cdma2000, spreading rate 1 

NOTE: fc is the UE transmit centre frequency. 
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6.2. Test Setup 

 

(a) 30MHz ~ 1GHz Test Setup: 

 
 

 

(b) 1GHz ~ 12.75GHz Test Setup: 

 
 

 



Report No.: 2205TWB901-E3 

 

 12 of 80 

 

6.3. Radiated Spurious Emission Test Result 

EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 1_CH 18300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  58.918 -99.34 19.57 -79.77 -43.77 -36.00 150 360 Peak 

2  109.419 -98.80 18.74 -80.06 -44.06 -36.00 150 360 Peak 

3  285.747 -95.94 21.06 -74.88 -38.88 -36.00 150 360 Peak 

4  310.845 -94.72 21.19 -73.53 -37.53 -36.00 150 360 Peak 

5  428.640 -100.83 23.87 -76.96 -40.96 -36.00 150 360 Peak 

6 * 704.787 -101.00 27.75 -73.25 -37.25 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 1_CH 18300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1 * 58.858 -89.60 18.45 -71.15 -35.15 -36.00 150 360 Peak 

2  79.622 -92.63 20.04 -72.59 -36.59 -36.00 150 360 Peak 

3  277.380 -95.97 21.67 -74.30 -38.30 -36.00 150 360 Peak 

4  386.960 -98.14 25.38 -72.76 -36.76 -36.00 150 360 Peak 

5  428.458 -97.71 26.13 -71.59 -35.59 -36.00 150 360 Peak 

6  708.454 -102.36 29.60 -72.77 -36.77 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 3_CH 19575_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  46.945 -103.60 25.05 -78.55 -42.55 -36.00 150 360 Peak 

2  109.388 -98.69 18.75 -79.95 -43.95 -36.00 150 360 Peak 

3  277.926 -96.83 20.74 -76.09 -40.09 -36.00 150 360 Peak 

4 * 311.876 -95.46 21.24 -74.23 -38.23 -36.00 150 360 Peak 

5  353.738 -97.52 22.16 -75.36 -39.36 -36.00 150 360 Peak 

6  700.785 -102.23 27.76 -74.47 -38.47 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 3_CH 19575_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  53.674 -92.19 19.70 -72.49 -36.49 -36.00 150 360 Peak 

2 * 79.773 -91.56 20.05 -71.51 -35.51 -36.00 150 360 Peak 

3  235.761 -95.32 20.71 -74.61 -38.61 -36.00 150 360 Peak 

4  286.171 -95.79 22.19 -73.60 -37.60 -36.00 150 360 Peak 

5  395.569 -97.52 25.31 -72.20 -36.20 -36.00 150 360 Peak 

6  741.768 -102.21 30.30 -71.91 -35.91 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 8_CH 21625_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  107.016 -89.41 17.71 -71.70 -35.70 -36.00 150 360 Peak 

2  149.270 -88.59 14.66 -73.93 -37.93 -36.00 150 360 Peak 

3 * 256.043 -92.46 21.05 -71.41 -35.41 -36.00 150 360 Peak 

4  353.104 -98.36 22.22 -76.14 -40.14 -36.00 150 360 Peak 

5  441.968 -101.04 23.47 -77.57 -41.57 -36.00 150 360 Peak 

6  703.827 -102.10 27.76 -74.34 -38.34 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 8_CH 21625_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  49.937 -88.18 19.56 -68.63 -32.63 -36.00 150 360 Peak 

2  95.546 -92.51 21.53 -70.97 -34.97 -36.00 150 360 Peak 

3  224.393 -85.26 20.17 -65.09 -29.09 -36.00 150 360 Peak 

4  386.431 -98.01 25.36 -72.64 -36.64 -36.00 150 360 Peak 

5  743.864 -96.17 30.29 -65.88 -29.88 -36.00 150 360 Peak 

6 * 865.433 -95.67 31.89 -63.78 -27.78 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 



Report No.: 2205TWB901-E3 

 

 18 of 80 

 

 

EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 8_CH 21625_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1 * 899.567 -92.34 30.80 -61.54 -25.54 -36.00 150 360 Peak 

2  901.479 -96.96 30.83 -66.13 -30.13 -36.00 150 360 Peak 

3  929.422 -101.38 31.07 -70.31 -34.31 -36.00 150 360 Peak 

4  959.359 -104.24 31.16 -73.08 -37.08 -36.00 150 360 Peak 

5  973.734 -104.54 31.37 -73.17 -37.17 -36.00 150 360 Peak 

6  991.152 -104.48 31.65 -72.83 -36.83 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 8_CH 21625_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1 * 899.598 -85.15 32.56 -52.60 -16.60 -36.00 150 360 Peak 

2  901.439 -94.14 32.59 -61.55 -25.55 -36.00 150 360 Peak 

3  929.394 -101.50 32.02 -69.48 -33.48 -36.00 150 360 Peak 

4  955.547 -104.81 32.75 -72.07 -36.07 -36.00 150 360 Peak 

5  969.965 -104.60 33.12 -71.48 -35.48 -36.00 150 360 Peak 

6  991.602 -104.93 33.12 -71.81 -35.81 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 20_CH 24300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  106.828 -96.38 17.81 -78.58 -42.58 -36.00 150 360 Peak 

2  256.867 -96.66 21.08 -75.58 -39.58 -36.00 150 360 Peak 

3  311.048 -96.55 21.20 -75.35 -39.35 -36.00 150 360 Peak 

4  352.774 -97.09 22.25 -74.85 -38.85 -36.00 150 360 Peak 

5  706.371 -102.43 27.75 -74.68 -38.68 -36.00 150 360 Peak 

6 * 806.048 -92.53 29.25 -63.28 -27.28 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 20_CH 24300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  49.869 -96.26 19.56 -76.70 -40.70 -36.00 150 360 Peak 

2  231.673 -92.50 20.53 -71.97 -35.97 -36.00 150 360 Peak 

3  387.214 -98.74 25.39 -73.35 -37.35 -36.00 150 360 Peak 

4  721.247 -100.35 29.57 -70.78 -34.78 -36.00 150 360 Peak 

5  814.939 -97.27 30.99 -66.29 -30.29 -36.00 150 360 Peak 

6 * 842.832 -93.33 31.40 -61.93 -25.93 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 20_CH 24300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1 * 849.908 -97.38 29.92 -67.46 -31.46 -36.00 150 360 Peak 

2  873.521 -104.64 30.88 -73.77 -37.77 -36.00 150 360 Peak 

3  910.850 -105.30 30.78 -74.53 -38.53 -36.00 150 360 Peak 

4  923.334 -105.47 30.97 -74.50 -38.50 -36.00 150 360 Peak 

5  952.714 -104.46 30.91 -73.55 -37.55 -36.00 150 360 Peak 

6  982.212 -104.61 31.32 -73.29 -37.29 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 



Report No.: 2205TWB901-E3 

 

 23 of 80 

 

 

EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 20_CH 24300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1 * 849.733 -85.15 31.25 -53.90 -17.90 -36.00 150 360 Peak 

2  856.889 -97.43 31.13 -66.29 -30.29 -36.00 150 360 Peak 

3  878.886 -100.20 32.17 -68.03 -32.03 -36.00 150 360 Peak 

4  900.454 -103.77 32.57 -71.20 -35.20 -36.00 150 360 Peak 

5  926.570 -104.97 32.02 -72.95 -36.95 -36.00 150 360 Peak 

6  967.347 -104.99 33.08 -71.91 -35.91 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 28_CH 27435_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  149.763 -90.14 14.71 -75.43 -39.43 -36.00 150 360 Peak 

2  241.368 -95.25 20.23 -75.02 -39.02 -36.00 150 360 Peak 

3  353.674 -97.72 22.17 -75.55 -39.55 -36.00 150 360 Peak 

4  454.471 -100.94 23.66 -77.28 -41.28 -36.00 150 360 Peak 

5  624.046 -103.08 26.39 -76.69 -40.69 -36.00 150 360 Peak 

6 * 720.529 -98.57 27.93 -70.64 -34.64 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 28_CH 27435_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  50.007 -93.13 19.55 -73.58 -37.58 -36.00 150 360 Peak 

2  95.030 -94.30 21.62 -72.68 -36.68 -36.00 150 360 Peak 

3  178.875 -91.83 19.95 -71.88 -35.88 -36.00 150 360 Peak 

4  230.552 -85.72 20.48 -65.25 -29.25 -36.00 150 360 Peak 

5  395.944 -96.99 25.30 -71.69 -35.69 -36.00 150 360 Peak 

6 * 720.550 -87.60 29.66 -57.93 -21.93 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 28_CH 27435_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1 * 729.114 -92.23 26.49 -65.74 -29.74 -36.00 150 360 Peak 

2  732.590 -98.36 26.87 -71.49 -35.49 -36.00 150 360 Peak 

3  776.444 -104.19 29.00 -75.19 -39.19 -36.00 150 360 Peak 

4  874.164 -104.95 30.86 -74.09 -38.09 -36.00 150 360 Peak 

5  927.416 -104.95 31.03 -73.92 -37.92 -36.00 150 360 Peak 

6  963.448 -104.98 31.28 -73.70 -37.70 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 28_CH 27435_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1 * 729.480 -83.54 28.50 -55.04 -19.04 -36.00 150 360 Peak 

2  741.247 -96.86 30.30 -66.56 -30.56 -36.00 150 360 Peak 

3  789.421 -99.82 30.41 -69.41 -33.41 -36.00 150 360 Peak 

4  866.862 -104.24 31.91 -72.33 -36.33 -36.00 150 360 Peak 

5  899.426 -104.72 32.56 -72.16 -36.16 -36.00 150 360 Peak 

6  984.936 -104.94 33.11 -71.84 -35.84 -36.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (RX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Idle Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  59.161 -99.45 19.37 -80.08 -23.08 -57.00 150 360 Peak 

2  107.752 -98.45 17.90 -80.55 -23.55 -57.00 150 360 Peak 

3  286.141 -95.78 20.74 -75.04 -18.04 -57.00 150 360 Peak 

4  352.919 -98.43 21.95 -76.48 -19.48 -57.00 150 360 Peak 

5  530.490 -102.11 25.38 -76.73 -19.73 -57.00 150 360 Peak 

6 * 707.151 -100.82 27.51 -73.31 -16.31 -57.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-21 

Factor ERP_30MHz~1GHz (RX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Idle Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  53.007 -91.80 19.36 -72.44 -15.44 -57.00 150 360 Peak 

2  80.137 -91.82 19.45 -72.37 -15.37 -57.00 150 360 Peak 

3  229.123 -95.05 20.25 -74.80 -17.80 -57.00 150 360 Peak 

4  286.201 -96.19 21.96 -74.23 -17.23 -57.00 150 360 Peak 

5  395.811 -97.95 24.90 -73.05 -16.05 -57.00 150 360 Peak 

6 * 705.969 -101.66 29.51 -72.15 -15.15 -57.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 1_CH 18300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  1300.095 -59.87 5.55 -54.32 -24.32 -30.00 150 360 Peak 

2  1498.105 -59.46 3.40 -56.06 -26.06 -30.00 150 360 Peak 

3  1609.963 -63.32 3.68 -59.64 -29.64 -30.00 150 360 Peak 

4  1796.394 -62.07 4.35 -57.72 -27.72 -30.00 150 360 Peak 

5  1917.936 -59.61 5.43 -54.18 -24.18 -30.00 150 360 Peak 

6 * 1946.515 -53.61 4.54 -49.08 -19.08 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 1_CH 18300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  1299.888 -58.12 5.48 -52.64 -22.64 -30.00 150 360 Peak 

2  1420.483 -55.49 4.59 -50.90 -20.90 -30.00 150 360 Peak 

3  1683.440 -61.39 3.61 -57.78 -27.78 -30.00 150 360 Peak 

4  1796.275 -61.20 4.20 -57.01 -27.01 -30.00 150 360 Peak 

5  1918.055 -58.84 5.26 -53.58 -23.58 -30.00 150 360 Peak 

6 * 1946.634 -52.48 4.61 -47.87 -17.87 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 1_CH 18300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  1981.832 -60.47 5.61 -54.86 -24.86 -30.00 150 360 Peak 

2  2061.261 -67.05 5.67 -61.38 -31.38 -30.00 150 360 Peak 

3  2139.740 -64.48 6.36 -58.12 -28.12 -30.00 150 360 Peak 

4  2447.829 -67.94 6.83 -61.11 -31.11 -30.00 150 360 Peak 

5  2757.785 -69.05 7.46 -61.58 -31.58 -30.00 150 360 Peak 

6 * 2853.682 -58.09 7.07 -51.02 -21.02 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 1_CH 18300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1 * 1960.191 -59.04 4.89 -54.15 -24.15 -30.00 150 360 Peak 

2  1981.668 -60.60 5.64 -54.96 -24.96 -30.00 150 360 Peak 

3  2013.787 -63.72 6.25 -57.47 -27.47 -30.00 150 360 Peak 

4  2317.456 -68.13 8.26 -59.87 -29.87 -30.00 150 360 Peak 

5  2647.678 -68.48 7.41 -61.07 -31.07 -30.00 150 360 Peak 

6  2854.010 -67.56 7.62 -59.94 -29.94 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 1_CH 18300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  4571.578 -69.57 14.40 -55.17 -25.17 -30.00 150 360 Peak 

2  5849.742 -65.94 16.66 -49.28 -19.28 -30.00 150 360 Peak 

3  7738.500 -70.92 22.93 -47.99 -17.99 -30.00 150 360 Peak 

4  9023.367 -71.84 26.14 -45.70 -15.70 -30.00 150 360 Peak 

5  11250.330 -73.09 29.00 -44.09 -14.09 -30.00 150 360 Peak 

6 * 12594.300 -73.15 30.19 -42.96 -12.96 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 1_CH 18300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  4826.906 -70.20 14.17 -56.03 -26.03 -30.00 150 360 Peak 

2  5850.352 -67.38 16.92 -50.46 -20.46 -30.00 150 360 Peak 

3  7253.133 -71.31 22.92 -48.39 -18.39 -30.00 150 360 Peak 

4  9016.359 -72.22 25.53 -46.69 -16.69 -30.00 150 360 Peak 

5  11284.150 -72.08 28.50 -43.58 -13.58 -30.00 150 360 Peak 

6 * 12444.090 -72.62 29.21 -43.41 -13.41 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 3_CH 19575_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  1014.741 -59.58 1.78 -57.79 -27.79 -30.00 150 360 Peak 

2  1165.202 -63.81 3.42 -60.39 -30.39 -30.00 150 360 Peak 

3  1454.432 -64.40 5.11 -59.30 -29.30 -30.00 150 360 Peak 

4  1594.367 -62.70 3.95 -58.76 -28.76 -30.00 150 360 Peak 

5  1715.066 -59.70 4.21 -55.49 -25.49 -30.00 150 360 Peak 

6 * 1744.268 -53.18 4.64 -48.54 -18.54 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 3_CH 19575_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  1033.720 -63.55 1.72 -61.83 -31.83 -30.00 150 360 Peak 

2  1165.085 -63.65 2.71 -60.94 -30.94 -30.00 150 360 Peak 

3  1459.276 -63.87 5.49 -58.38 -28.38 -30.00 150 360 Peak 

4  1594.204 -62.39 4.44 -57.95 -27.95 -30.00 150 360 Peak 

5  1715.252 -59.17 4.05 -55.11 -25.11 -30.00 150 360 Peak 

6 * 1744.851 -44.42 4.45 -39.97 -9.97 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 3_CH 19575_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1 * 1766.092 -59.04 4.60 -54.45 -24.45 -30.00 150 360 Peak 

2  1842.510 -64.08 5.13 -58.95 -28.95 -30.00 150 360 Peak 

3  1900.527 -65.88 5.97 -59.91 -29.91 -30.00 150 360 Peak 

4  2223.782 -68.05 6.17 -61.89 -31.89 -30.00 150 360 Peak 

5  2611.696 -68.08 7.02 -61.07 -31.07 -30.00 150 360 Peak 

6  2903.461 -67.78 6.84 -60.94 -30.94 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 3_CH 19575_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1 * 1762.810 -57.41 4.43 -52.98 -22.98 -30.00 150 360 Peak 

2  1900.801 -64.98 5.65 -59.33 -29.33 -30.00 150 360 Peak 

3  2149.942 -68.90 7.93 -60.98 -30.98 -30.00 150 360 Peak 

4  2364.156 -67.44 8.01 -59.43 -29.43 -30.00 150 360 Peak 

5  2572.314 -68.58 7.79 -60.79 -30.79 -30.00 150 360 Peak 

6  2912.369 -67.03 7.05 -59.98 -29.98 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 3_CH 19575_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  5571.563 -70.23 15.72 -54.51 -24.51 -30.00 150 360 Peak 

2  7234.547 -71.13 23.13 -48.00 -18.00 -30.00 150 360 Peak 

3  9041.953 -72.14 25.99 -46.15 -16.15 -30.00 150 360 Peak 

4  10306.100 -71.30 27.20 -44.10 -14.10 -30.00 150 360 Peak 

5  11310.960 -72.43 28.49 -43.93 -13.93 -30.00 150 360 Peak 

6 * 12362.440 -72.34 29.16 -43.18 -13.18 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 3_CH 19575_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  4580.109 -69.76 13.50 -56.26 -26.26 -30.00 150 360 Peak 

2  6630.047 -71.14 20.00 -51.15 -21.15 -30.00 150 360 Peak 

3  7279.945 -71.58 22.76 -48.81 -18.81 -30.00 150 360 Peak 

4  9024.586 -72.69 25.43 -47.25 -17.25 -30.00 150 360 Peak 

5  10885.920 -71.77 27.81 -43.96 -13.96 -30.00 150 360 Peak 

6 * 12620.810 -72.86 29.48 -43.38 -13.38 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 8_CH 21625_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  1038.438 -65.55 3.06 -62.49 -32.49 -30.00 150 360 Peak 

2  1302.250 -66.17 5.51 -60.66 -30.66 -30.00 150 360 Peak 

3  1451.688 -66.03 5.21 -60.82 -30.82 -30.00 150 360 Peak 

4  1794.813 -64.27 4.36 -59.91 -29.91 -30.00 150 360 Peak 

5  2425.875 -66.78 6.61 -60.17 -30.17 -30.00 150 360 Peak 

6 * 2692.313 -66.48 7.50 -58.98 -28.98 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 8_CH 21625_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  1296.000 -65.69 5.18 -60.51 -30.51 -30.00 150 360 Peak 

2  1450.625 -66.11 5.93 -60.18 -30.18 -30.00 150 360 Peak 

3  1794.813 -63.63 4.21 -59.42 -29.42 -30.00 150 360 Peak 

4  2163.938 -68.84 7.83 -61.02 -31.02 -30.00 150 360 Peak 

5  2362.000 -67.65 8.01 -59.64 -29.64 -30.00 150 360 Peak 

6 * 2692.438 -64.83 8.27 -56.56 -26.56 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 8_CH 21625_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  3589.266 -63.46 9.89 -53.57 -23.57 -30.00 150 360 Peak 

2  6318.352 -69.82 18.89 -50.93 -20.93 -30.00 150 360 Peak 

3  7256.789 -72.02 23.26 -48.76 -18.76 -30.00 150 360 Peak 

4  9020.016 -72.20 26.16 -46.04 -16.04 -30.00 150 360 Peak 

5  9982.219 -71.32 26.47 -44.85 -14.85 -30.00 150 360 Peak 

6 * 11238.750 -72.90 28.90 -44.00 -14.00 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 8_CH 21625_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  3589.875 -61.69 10.04 -51.65 -21.65 -30.00 150 360 Peak 

2  5816.227 -70.13 16.76 -53.37 -23.37 -30.00 150 360 Peak 

3  7271.719 -71.64 22.81 -48.83 -18.83 -30.00 150 360 Peak 

4  8523.680 -70.71 24.13 -46.57 -16.57 -30.00 150 360 Peak 

5  11373.730 -72.50 28.30 -44.20 -14.20 -30.00 150 360 Peak 

6 * 12441.350 -72.98 29.16 -43.81 -13.81 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 20_CH 24300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  1294.000 -65.86 5.07 -60.79 -30.79 -30.00 150 360 Peak 

2  1452.000 -66.70 5.20 -61.50 -31.50 -30.00 150 360 Peak 

3  1913.688 -67.39 5.56 -61.83 -31.83 -30.00 150 360 Peak 

4  2119.063 -68.20 6.09 -62.11 -32.11 -30.00 150 360 Peak 

5  2362.750 -67.54 6.53 -61.02 -31.02 -30.00 150 360 Peak 

6 * 2754.438 -68.22 7.45 -60.77 -30.77 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 



Report No.: 2205TWB901-E3 

 

 47 of 80 

 

 

EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 20_CH 24300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  1336.688 -65.46 5.09 -60.37 -30.37 -30.00 150 360 Peak 

2  1624.625 -65.92 3.78 -62.13 -32.13 -30.00 150 360 Peak 

3  1914.750 -67.58 5.33 -62.24 -32.24 -30.00 150 360 Peak 

4  2160.375 -68.96 7.86 -61.11 -31.11 -30.00 150 360 Peak 

5  2365.063 -67.60 8.01 -59.59 -29.59 -30.00 150 360 Peak 

6 * 2759.813 -67.68 8.48 -59.21 -29.21 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 20_CH 24300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  5036.531 -70.34 15.27 -55.07 -25.07 -30.00 150 360 Peak 

2  7277.813 -71.81 23.19 -48.62 -18.62 -30.00 150 360 Peak 

3  9050.789 -72.24 25.91 -46.33 -16.33 -30.00 150 360 Peak 

4  9994.711 -71.85 26.82 -45.03 -15.03 -30.00 150 360 Peak 

5  11273.480 -72.63 28.76 -43.87 -13.87 -30.00 150 360 Peak 

6 * 12575.410 -72.77 29.89 -42.88 -12.88 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 

 



Report No.: 2205TWB901-E3 

 

 49 of 80 

 

 

EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 20_CH 24300_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  4648.359 -69.89 13.59 -56.29 -26.29 -30.00 150 360 Peak 

2  6026.766 -69.51 17.45 -52.07 -22.07 -30.00 150 360 Peak 

3  7251.305 -71.61 22.93 -48.68 -18.68 -30.00 150 360 Peak 

4  9021.234 -72.04 25.47 -46.57 -16.57 -30.00 150 360 Peak 

5  10895.980 -72.41 27.89 -44.52 -14.52 -30.00 150 360 Peak 

6 * 11898.090 -72.19 28.34 -43.85 -13.85 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 28_CH 27435_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  1332.500 -65.71 4.94 -60.77 -30.77 -30.00 150 360 Peak 

2 * 1450.813 -64.03 5.25 -58.79 -28.79 -30.00 150 360 Peak 

3  1747.875 -66.86 4.70 -62.17 -32.17 -30.00 150 360 Peak 

4  2176.438 -67.77 6.29 -61.48 -31.48 -30.00 150 360 Peak 

5  2428.063 -66.96 6.63 -60.33 -30.33 -30.00 150 360 Peak 

6  2676.813 -67.99 7.16 -60.83 -30.83 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 28_CH 27435_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  1298.438 -65.95 5.37 -60.58 -30.58 -30.00 150 360 Peak 

2 * 1450.750 -62.79 5.92 -56.87 -26.87 -30.00 150 360 Peak 

3  1873.125 -67.92 5.44 -62.48 -32.48 -30.00 150 360 Peak 

4  2150.625 -69.17 7.93 -61.24 -31.24 -30.00 150 360 Peak 

5  2371.063 -67.69 8.01 -59.68 -29.68 -30.00 150 360 Peak 

6  2751.563 -68.62 8.58 -60.04 -30.04 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 28_CH 27435_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  5115.750 -70.45 15.58 -54.86 -24.86 -30.00 150 360 Peak 

2  6731.508 -70.22 20.68 -49.54 -19.54 -30.00 150 360 Peak 

3  7719.914 -71.31 22.93 -48.38 -18.38 -30.00 150 360 Peak 

4  9040.430 -71.80 26.00 -45.80 -15.80 -30.00 150 360 Peak 

5  11244.840 -72.34 28.96 -43.38 -13.38 -30.00 150 360 Peak 

6 * 12594.610 -73.04 30.20 -42.84 -12.84 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (TX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Link_Band 28_CH 27435_BW 15kHz Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  5103.258 -71.29 15.15 -56.15 -26.15 -30.00 150 360 Peak 

2  6279.656 -69.79 18.22 -51.57 -21.57 -30.00 150 360 Peak 

3  7742.766 -70.84 22.55 -48.29 -18.29 -30.00 150 360 Peak 

4  8989.852 -71.85 25.51 -46.34 -16.34 -30.00 150 360 Peak 

5  11261.910 -72.62 28.51 -44.12 -14.12 -30.00 150 360 Peak 

6 * 12605.580 -73.00 29.39 -43.62 -13.62 -30.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (RX) Temp. / Humidity 22C /57% 

Polarity Horizontal Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Idle Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  3161.633 -78.61 8.34 -70.27 -23.27 -47.00 150 360 Peak 

2  5008.219 -81.03 15.28 -65.76 -18.76 -47.00 150 360 Peak 

3  7269.727 -81.94 23.22 -58.72 -11.72 -47.00 150 360 Peak 

4  8995.508 -81.91 26.22 -55.69 -8.69 -47.00 150 360 Peak 

5  10294.980 -81.83 27.17 -54.66 -7.66 -47.00 150 360 Peak 

6 * 12644.620 -82.80 30.65 -52.15 -5.15 -47.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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EUT BLG840F/X BLE/802.15.4 to LTE Gateways Date of Test  2022-07-26 

Factor EIRP_1GHz~18GHz (RX) Temp. / Humidity 22C /57% 

Polarity Vertical Site / Test Engineer AC1 / Kaunaz 

Test Mode NB-IoT_Idle Test Voltage AC 230V/50Hz 

 

No  Frequency 

(MHz) 

Reading 

(dBm) 

C.F 

(dB) 

Measurement 

(dBm) 

Margin 

(dB) 

Limit 

(dBm) 

Height 

(cm) 

Angle 

(deg) 

Remark 

(QP/PK/AV) 

1  3597.852 -79.00 10.11 -68.89 -21.89 -47.00 150 360 Peak 

2  4634.422 -80.52 13.61 -66.92 -19.92 -47.00 150 360 Peak 

3  7265.320 -81.20 22.85 -58.35 -11.35 -47.00 150 360 Peak 

4  9000.648 -81.57 25.71 -55.86 -8.86 -47.00 150 360 Peak 

5  11401.690 -82.26 28.50 -53.77 -6.77 -47.00 150 360 Peak 

6 * 12655.630 -83.31 29.55 -53.76 -6.76 -47.00 150 360 Peak 

 

Note: 

1. " *", means this data is the worst emission level. 

2. C.F (Correction Factor) = Antenna Factor (dB)+ Cable Loss (dB) – Preamplifier(dB). 

3. Measurement (dBm) = Reading(dBm) + C.F (Correction Factor). 

4. The emission levels of other frequencies are very lower than the limit and not show in test report. 
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7. Control and monitoring functions (UE) 

7.1. Limits 

 
The maximum measured power during the duration of the test shall not exceed -30 dBm. 

 

7.2. Test method 

a) At the start of the test, the UE shall be switched off. The UE antenna connector shall be connected to a power 

measuring equipment, with the following characteristics: 

- the RF bandwidth shall exceed the total operating transmit frequency range of the UE for operation with an applicable 

part; 

- the response time of the power measuring equipment shall be such that the measured power has reached within 1 dB of 

its steady state value within 100 μs of a CW signal being applied; 

- it shall record the maximum power measured. 

NOTE: The equipment may include a video low pass filter to minimize its response to transients or Gaussian noise 

peaks. 

b) The UE shall be switched on for a period of approximately fifteen minutes, and then switched off. 

c) The EUT shall remain switched off for a period of at least thirty seconds, and shall then be switched on for a period of 

approximately one minute. 

d) The maximum power emitted from the UE throughout the duration of the test shall be recorded. The results obtained 

shall be compared to the limits in clause. 

 

7.3. Test Setup 
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7.4. Control and monitoring functions (UE) Result 

Control and monitoring functions 

NB-IoT Band Test Freq Test Result 

Band1 1920MHz–1980MHz Pass 

Band3 1710MHz–1785MHz Pass 

Band8 880MHz–915MHz Pass 

Band20 832MHz–862MHz Pass 

Band28 703MHz–748MHz Pass 

 

Band 1 Band 3 

  

Band 8 Band 20 
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Band 28  
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Appendix A : Test Photograph 

Description: Radiated Emission Test Setup for below 1GHz 

 

Description: Radiated Emission Test Setup for above 1GHz 

 



Report No.: 2205TWB901-E3 

 

 60 of 80 

 

Appendix B : External Photograph 

(1) EUT Photo (BLG40F with GPS Integrated Antenna) 

 

(2) EUT Photo (BLG40F with GPS Integrated Antenna) 

 



Report No.: 2205TWB901-E3 

 

 61 of 80 

 

 

(3) EUT Photo (BLG40F with GPS Integrated Antenna) 

 

(4) EUT Photo (BLG40F with GPS Integrated Antenna) 
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(5) EUT Photo (BLG40F with GPS Integrated Antenna) 

 

(6) EUT Photo (BLG40F with GPS Integrated Antenna) 
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(7) EUT Photo (BLE840X with GPS External Antenna) 

 

(8) EUT Photo (BLE840X with GPS External Antenna) 
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(9) EUT Photo (BLE840X with GPS External Antenna) 

 

(10) EUT Photo (BLE840X with GPS External Antenna) 
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(11) EUT Photo (BLE840X with GPS External Antenna) 

 

(12) EUT Photo (BLE840X with GPS External Antenna) 
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(13) EUT Photo (USB Adapter) 

 

(14) EUT Photo (USB Adapter) 
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(15) EUT Photo (USB Adapter) 

 

(16) EUT Photo (USB Adapter) 
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(17) EUT Photo (USB Adapter) 

 

(18) EUT Photo (USB Adapter) 
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(19) EUT Photo (USB Adapter) 

 

(20) EUT Photo (Micro USB Cable) 
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(21) EUT Photo (LTE External Antenna) 

 

(22) EUT Photo (LTE External Antenna) 
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(23) EUT Photo (GPS External Antenna) 

 

(24) EUT Photo (GPS External Antenna) 
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Appendix C : Internal Photograph 

(1) EUT Photo (BLG40F with GPS Integrated Antenna) 

 

(2) EUT Photo (BLG40F with GPS Integrated Antenna) 
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(3) EUT Photo (BLG40F with GPS Integrated Antenna) 

 

(4) EUT Photo (BLG40F with GPS Integrated Antenna) 
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(5) EUT Photo (BLG40F with GPS Integrated Antenna) 

 

(6) EUT Photo (BLG40F with GPS Integrated Antenna) 
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(7) EUT Photo (BLG40F with GPS Integrated Antenna) 

 

(8) EUT Photo (BLG40F with GPS Integrated Antenna) 
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(9) EUT Photo (BLG40F with GPS Integrated Antenna) 

 

(10) EUT Photo (BLG40F with GPS Integrated Antenna) 
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(11) EUT Photo (BLE840X with GPS External Antenna) 

 

(12) EUT Photo (BLE840X with GPS External Antenna) 
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(13) EUT Photo (BLE840X with GPS External Antenna) 

 

(14) EUT Photo (BLE840X with GPS External Antenna) 
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(15) EUT Photo (BLE840X with GPS External Antenna) 

 

(16) EUT Photo (BLE840X with GPS External Antenna) 
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(17) EUT Photo (BLE840X with GPS External Antenna) 

 

(18) EUT Photo (BLE840X with GPS External Antenna) 

 
 

 

The End 


